
BRIAN CUMBO
MTORNI'YAT LAW

86 W. Main St., Suite 100
P.0. Box 1844

Inez, KY 41224
(606) 298-0428

FAX: (606) 298-0316
cumbolaw@cumbolaw.com

ADMITTED IN KY AND WV

October 25, 2021

Public Service Commission
P.O. Box 615
Frankfort, KY 40602

RE: Martin County Water District
PSC Case No. 2020-00154

To Whom It May Concern:

Enclosed please find Martin County Water District’s Notice of Filing the information packet for
the October 26, 2021 Board meeting.

Thank you for your attention to this matter.

Very truly yours,

BRIAN CUMBO

BC/ld
Enclosure
cc: Martin County Water District

Hon. Mary Varson Cromer



COMMONWEALTH OF KENTUCKY

BEFORE THE PUBLIC SERVICE COMMISSION

In the Matter of:

ELECTRONIC MARTIN COUNTY WATER )
[...]
3,571 3,561 3.5623,497 3.589 3.607 3.579 3,577Customer Count 3.490 3.496 3,501 3,501 3,623
$220,666 $218,646 $232,135$325,483 $178,814 $208,321 $231,387$188,022 $201,732 $221,475 $210,056Payments Received $213,095 $178,105

EXPENSES
$222,369 $239,191 $239,068 $256,851$222,042 $220,106 $231,079$233,190 $216,707 $230,318Operations Account $239,610 $232,012$247,224

$17,800$17,800 $17,800$17,800 $17,800 $17,800$17,800 $17,800 $17,800$17,800 $17,800 $17,800 $17,800Transfers for debt serv funding
$0$0$0 $0 $0$0 $0 $0 $0 $0$0$0 $0Payment Plans
$0$0 $15,000 $0$0 $0 $0$0 $0$0 so $0DSS EXP/ (FUNDING) $0

MIS EXP / (FUNDING)
$248,879 $274,651$248,118 $240,169 $271,991 $256,868$250,990 S239.842 $234,507$265,024 $249,812 $237,906Sub total $257,410

NET INCOME

-$25,481 -$30,233 -$42,516-$51,325-$13,032 -$39,797 -$30,113-$72,885 -$48,080 $85,640 -$59,092-$51,929-$69,388Cash Basis

Notes:
1: Payments Received are those received for the full month
2: Expenses are those planned and presented in the Board Packet for the referenced month
3: Payment Plans are payments towards outstanding debt not funded by DSS
4: Operations Account Includes the estimated DSS and MIS transfers
5 MIS EXP estimated funds applied to AWR Invoice (An Operations Account Expense) estimated DSS and MIS transfers
6: MIS fund beginning balance January 2020-of $12,244 applied to AWR fee in June
7 Balance of debt -payments to be funded with unused DSS= $475,377
8: Based on the requirements there will be deposits and subsequent withdrawals in DSS/MIS accounts with a likely sum of zero monthly
9: $15,000 payment made to Xylem from the DSS account not reported in the June 2021 column until the September 2021 financials.

4B-2



Martin County Water District
Outstanding Vendor Debt

$1,000,000

$900,000
$791,367 $791,367 $742,922 $715,985$736,168 $733,935$800,000 $731,673$737,255

w 4$700,000 $738,968 $732,898$736,168 $730,760 $717,510
$600,000

$475,377 $475,377$475,377$475,377 $475,377$475,377 $475,377$500,000
^

$400,000

$300,000

* * «eo 4» O

$475,377 $475,377 $475,377$475,377 $475,377 $475,377

Long Term Vendor Debt$200,000

Debt Paid by DSS$100,000

$-
H TH THTHT—Io oo r\lCMCM CM CM CM CN(NCMCM rsi CMCM

4-* uo Q. t;> _D Cu c 3Q.o to =3QJ ro <DO CD 3CT3 oo <Q < coLL.z

4B-3



Vendor Balance

Period: 09/01/21..09/30/21

Martin County Water District

Year-To-Date

Ending Balance
09/30/21NameNo.

DOMESTIC

-36,471.50
-78,739.10

-8,411.90

-36,345.26

-12,071.32

-30,362.72
-18,820.64

-151,942.35

-21,282.99
-13,300.00

-56,722.94
-256,726.95

V00006 BRIAN CUMBO

V00012 Xylem
V00013 ALL PUMPS SALES & SERVICES

V00014 Cl THORNBURG

V00015 Cl THORNBURG-VFD#2

V00016 EVANS HARDWARE
V00017 EVANS HARDWARE #2

V00018 LINDA SUMPTER, CPA

V00020 SERVICE PUMPS & SUPPLY

V00021 SOLES ELECTRIC COMPANY

V00022 UNITED RENTALS

V00023 ZIP ZONE EXPRESS

Total in $ -721.197.67

4B-4



Martin County Water District, Inez KY
List of Bills for Consideration

26-Oct-21

AmountVendor Description

Operations Account
1 AEP
2 Big Sandy RECC
3 Paintsville Utilities
4 Martin County Public Library
6 Martin County Water Distsrict
7 Sales tax
8 School tax
9 Alliance Water Resources
10 Alliance Water Resources
11 Alliance Water Resources
12 Alliance Water Resources
13 Management Inf. Surcharge
14 Debt Service Surcharge
15 Walker Communications
17 Brian Cumbo
18 Mountain Citizens
19 Prestonsburg City's Utilities
20 KY Underground Protection
21 Rural Water Impact
22 Mountain Water District

$Electric (26 bills) Estimated
Electric (9 bills) Estimated
Electric for token (7/8/21 to 8/8/21) Estimated
Rent (Oct)
Sanitation Aug
07/2021 (estimated)
07/2021 (estimated)
9/1/21-9/15/21 O&M services
9/15/21-9/30/21 O&M services
9/21 Suddenlink Reimbursement (estimated)
9/21 Suddenlink Reimbursement (estimated)
Estimated (actual collected will be paid)
Estimated (actual collected will be paid)
Phone maintenance (Sept)
Legal Fees
Notice
Purchased Water
811 Services
Website
Purchased Water
Membership Dues

37,577.97
2,427.35

60.63
796.12
141.67

1,381.09
7,680.98

82,222.75
82,222.75

74.14
34.95

14,461.63
8,060.67

89.00
5,437.40

61.03
11,162.00

139.50
798.45
170.97

1,850.00

$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$23 KRWA

$ 256,851.05TOTAL

The following invoices have already been paid via auto debit or to avoid service interruption(s) and/or late
fees.

$Zoom subscription (June) 15.89
15.89

2 Zoom
TOTAL $

5-1



Martin County Water District, Inez KY
List of Bills for Consideration

26-Oct-21

AmountDescriptionVendor

Operations Account - Debt Service Funding
1 KIA
2 KACo

3 KRW/Regions Bank
TOTAL

Transfer Amounts

Monthly funding for KIA Bond/Loan
Monthly funding for lease payment
Monthly funding for loan

$ 5,800.00

1 ,200.00$

$ 10,800.00

$ 17,800.00

$ 274,666.94TOTAL OPERATIONS

PAST DUE ACCOUNTS
Cl Thornburg VFD # 2
Xylem
Soles Electric
Service Pump & Supply
All Pumps Sales & Services
Cumbo Law Office
Evans Hardware #2

9/30/2021

12,071.32
78,739.10
13,300.00
21,282.99

8,411.90
36,471.50
18,820.64
56,722.94

245,820.39

( Based on cash availably )

$VFD
Pump rental
Pump service
Pump service
Pump service
Legal service
Parts & supplies
Pump Rental

1
$2
$3
$4
$5
$6
$7
$United Rentals8
$TOTAL

DSS Account ( Based on cash availabilly)

$ 30,362.72
36,345.26

151,942.35
256,726.95

Parts & supplies
Parts & supplies
Accounting fees
Fuel

Evans Hardware
Cl Thornburg
Linda Sumpter CPA
Zip Zone
TOTAL

l

$2
$3
$4
$ 475,377.28

$ 721,197.67Total Past Due Accounts

5-2



Martin County Water District, Inez KY
List of Bills for Consideration

26-Oct-21

AmountDescriptionVendor
Security Deposit Account

Customer
1 Brian & Amanda Preece
2 Mark Beck
3 George Newsome IV
4 Andrew Stacy

TOTAL

$ 16.38Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer

$ 15.67
$ 99.09

24.96
156.10

$
$

5-3



Alliance
Professional Water and Wastevvalei Operations

Martin County Water District
OUR

MISSION
OCTOBER 2021

We partner
with Administrative

communities
to deliver the
finest water

and
wastewater

Staff has continued working together on plotting leaks on
GIS.

Water Treatment
services

available at a
competitive

price. We are
committed to
keeping water

safe and
clean while

serving
people and

taking care of
communities
with improved

technical
operations,

careful
management,
and financial

oversight, and
ensured

regulatory
compliance.

Plant staff worked with distribution crews to move water
around the system to keep water in the tanks while crews
were addressing leaks and failures throughout the system.
Plant staff provided information to the crews about tank
levels and pressure fluctuations in the system.

Distribution:

A crew from Oldham County and Kentucky Rural Water
came in to help the distribution team with repairs.

Water loss for the month of September was 62.5%

The 4MGD raw water intake pump had to be taken in for
repairs. The Volute separated and bolts were broken off of
the casing.

The distribution crew hired Ed Hinkle and the team is
currently fully staffed.

Alliance Water
Resources, Inc.

206 S. Keene
St. Columbia,

MO 65201

(573)874-8080

7A-1



it mm"WAI'KR RI;.S( )URC;I,S -Alliance
ProfosNional W<i( erand Wastowalei Operations

Martin County Water District
Summary:

We are continuing to serve MCWD in the most efficient manner possible. While we
continue to face challenging situations, we are making progress with processes and
organization and are looking forward to continuing to grow and make progress in
our system.

Customer Service:

Staff had a customer in the Warfield area call the billing office and thank the staff for
fixing a leak in front of his property. Stated he appreciated all the hard work and time
that went into fixing it.

Project Updates

PROJECTSAMOUNTSOURCE
$3,450,000 A, B, C, DAML Pilot Nexus Grant-2017
$1,869,718 B, CCOE 531 (25% Match)
$1,200.000 FARC Grant
$2,000,000 IAML Pilot Nexus Grant-2018
$8,519,718Total Grant

Safety

Safety meetings in covered excavation and safety.
Regulatory

The Martin County Water Treatment Plant performs operational water quality
monitoring to ensure compliance with all state, federal safe drinking water act
requirements, including chlorine, fluoride, iron, pH, manganese, solids, turbidity
and bacteriological analysis.

Training

Several distribution employees are scheduled for examination.

7A-2



Aita&jXGe
Professional Water and Wastewater Operations

Martin County Water District

Water Plant Operation
Water Pumped - September

48,545,000Total Water Production (gallons)

13,141,000Total Water Metered/Billed (gallons)

879,000Other Water Used (gallons)

37,532,000Total Water Loss (gallons)

Portion of TWL due to Main Breaks (gallons)

1.618 MGDAverage Daily Flow (Million Gallons per Day)

1.692 MGDMaximum Daily Flow
387.1 LBSFluoride Used (lbs.)
1,775 LBSChlorine Used (lbs.)

3,630 TESTSLab Tests

Water Quality Analysis

RepeatSpecialRoutineTest

9 (Pass)Bacteriological 10 (Pass)

Minimum LimitReported
0.6 mg/10.84 mg/1 AverageFluoride

Plant Sample

30

0.2 mg/1Low Readings

Total - 0.37 mg/L
Free- 0.31mg/L

Chlorine
Distribution Sample 38

38

7A-3



Alliance
Professional Water and Wastewatei Operations

Martin County Water District

Customer Service Request and Work Orders

Meter Reads 3398

20Meter Sets

18Turn offs-Close account

0Taps

8Meter Changes

41Disconnects for Non-payment

Boil Notices 2

Line Locates 71

Water Leaks/Breaks 41

Other/Investigates 201

Water Main Breaks & Service Lines
Estimated Water Loss (gallons)Location PipeDate

Size/Type
3/4” SERVICE9/1/21 131.000BIG ELK RD
3/4” SERVICE9/7/21 917.0008560 BEAUTY RD

4” MAIN9/7/21 287.000POPLAR FORK
3/4” SERVICE9/10/21 590,000531 SALTWELL RD
3/4” SERVICE9/10/21 590,000BLACKLOG RD
3/4” SERVICE9/11/21 760,0007769 RIVEERFRONT RD

3/4” SERVICE9/14/21 1.492.000HODE RD
263 COLLINS CREEK 3/4” SERVICE9/23/21 1,689,000

7360 BEAUTY RD 3/4” SERVICE9/23/21 331,000
5237 BUFFALO HORN 3/4” SERVICE9/23/21 331,000

819 POPLAR FORK 6” MAIN9/24/21 656,000
200 HORSE BRANCH RD 3/4” SERVICE9/24/21 346.000

33 COLLINS CREEK 3/4” SERVICE9/24/21 1,763,000
57 SALTWELL RD 3/4” SERVICE9/27/21 1,866,000

5284 TURKEY CREEK 3/4” SERVICE9/27/21 1,983,000
3917 MILO RD 6” MAIN9/27/21 1.594,000

114 BOONE BRANCH 3/4” SERVICE9/28/21 403,000
1589 RIVERFRONT RD 3/4” SERVICE9/28/21 403,000
4786 BLACKLOG RD 3/4” SERVICE9/28/21 1 ,670,000

4782 BIG ELK 3/4” SERVICE9/28/21 L613,000
33 SPENCE MOUNTAIN 3/4” SERVICE9/29/21 1,670,000

7A-4



Alliance
Professional Waler and VVastevvalor Operations

Martin County Water District
175 CASSIDY AYE 3/4” SERVICE9/29/21 418,000

5284 TURKEY CREEK 4” MAIN9/29/21 459,000
231 MUMFORD RD 3/4” SERVICE9/29/21 418,000

18 MEADOW LARK LN 3/4” SERVICE9/29/21 418,000
4786 BLACKLOG RD 3/4” SERVICE9/29/21 418,000

Repair Expenses Ending August 2021

% Budget
/ Line Item

Annual BudgetActual YTD
Expended

$7,000 5%$358Bldg. & Grounds Maintenance
Vehicle Maintenance $25,000 196%$48,933

$15,000$13,227 86%Water Plant Maintenance
$0 0%$0Well Maintenance
$60,000 262%$157,395Distribution System Maintenance
$10,000 17%$1,728Water Meter Maintenance
$8,000 91%$7,305Street Maintenance

183%$125,000$228,946Totals

Chemical Expenses Ending August 2021

% Budget
/ Line Item

Annual BudgetActual YTD
Expended

$1,081Sodium Bisulfite
$11,000 66%$7,249Sodium Hydroxide

$1,810Sulfuric Acid
$30,000 0%$0Lime/Caustic Soda
$15,000 19%$2,816Polymer

N/A$0$20,955Alum
$20,000 81%$16,287Chlorine
$19,000$1,192 6%Permanganate
$7,000 0%$0Fluoride
$8,000 122%$9,764Chemicals Other - Water

56%$110,000$61,154Totals

7A-5



A!liance
Professional Water and Wastewater Operations

Martin County Water District

Notes:

1) Building & Grounds Maintenance
a. $0.00

2) Vehicle Maintenance

a. Advance Auto Parts - $79.48
b. Advance Auto Parts - $24.99
c. Trinity Equipment Parts - $17.71
d. Fast Change Lube & - $57.20
e. Roy M. Kirk II - $1020.00
f. Advance Auto Parts - $25.40
g. Inez Citgo -$19.04
h. Inez Citgo - $6.99
i . Fast Change Lube & Oil - 95.34
j. Middlefork Service Center, LLC- 79.50
k. Roy M. Kirk II - $720.00
l. Roy M. Kirk II -300.00
m. Advance Auto Parts - $190.79
n. Roy M. Kirk II - 120.00
o. Advance Auto Parts - $15.89
p. Roy M. Kirk II - $120.00
q. Roy M. Kirk II -$755.00
r. Roy M. Kirk II -$600.00
s. Advance Auto Parts - $9.53
t. Advance Auto Parts - $90.05
u. Advance Auto Parts -$32.84
v. Hutch Chrysler - $2300.48

3) Water Plant Maintenance
a. Micro-Comm, Inc. -$289.43

4) Well Maintenance
a. $0.00

5) Distribution System Maintenance
a. Consolidated Pipe & Supply Co., Inc. -$2,021.18
b. Consolidated Pipe & Supply Co., Inc. -$2,345.12
c. Consolidated Pipe & Supply Co., Inc. - $2,011.25
d. Service Pump & Supply Co., Inc. - $5,967.80
e. Service Pump & Supply Co., Inc. - $1 ,272.51
f. Consolidated Pipe & Supply Co., Inc. - $408.84
g. Consolidated Pipe & Supply Co., Inc. -$137.80
h. Consolidated Pipe & Supply Co., Inc. - $558.22
i . Consolidated Pipe & Supply Co., Inc. - $137.02
j. Consolidated Pipe & Supply Co., Inc. - $50.88
k. Consolidated Pipe & Supply Co., Inc.- $258.68

7A-6



1|W M* WATER RI SC ) URCES 'Alliance
Professional WaU'i and Wastewater Operations

Martin County Water District
l . Consolidated Pipe & Supply Co., Inc. -$405.13
m. Consolidated Pipe & Supply Co., Inc. - $957.10
n. Consolidated Pipe & Supply Co., Inc. - $1,901.79
o. Odell’s Trucking Company LLC-$375.00
p. Odell’s Trucking Company LLC - $250.00
q. Consolidated Pipe & Supply Co., Inc. - $123.82
r. Consolidated Pipe & Supply Co., Inc. - $586.34
s. Consolidated Pipe & Supply Co., Inc. - $1,739.75
t. Tug Valley Service & Supply - $2,862.65
u. Roy M. Kirk II - $500.00
v. Roy M. Kirk II - $180.00
w. Roy M. Kirk II - $300.00
x. Roy M. Kirk II - $800.00
y. Advance Auto Parts - $ 70.99
z. Roy M. Kirk II - $300.00
aa. Roy M. Kirk II - $525.00
bb. Consolidated Pipe & Supply - $410.62
cc. Consolidated Pipe & Supply - $2,247.04
dd. Warren Pump & Supply - $129.05
ee. Lowes - $53.10
ff. Evans Hardware - $12.70
gg. Lowes - $24.33
hh. Ferguson Waterworks - $63.26
ii. Consolidated Pipe & Supply - $2,613.96
jj. Ferguson Waterworks - $381.60
kk. Roy M. Kirk II - $355.00
11. Consolidated Pipe & Supply Co., Inc. - $966.72
mm. Consolidated Pipe & Supply Co., Inc. - $2,364.54
nn. Odell’s Trucking Company LLC - $250.00
oo. All-Pumps Sales & Service, Inc - $3,177.50
pp. Tug Valley Service & Supply - $850.00
qq. Roy M. Kirk II - $405.00
rr. Consolidated Pipe & Supply Co., Inc. - $369.88
ss. Odell’s Trucking Company LLC - $875.00
tt. Jabo Supply - $12.79
uu. Warren Pump & Supply - $62.37
vv. Lowes - $61.12
ww. Tractor Supply - $381.58
xx. Warren Pump & Supply - $680.68
yy. Galco Industries - $481.85
zz. Galco Industries - $1,306.28
aaa. Evans Hardware Inc. - $12.17
bbb. Evans Hardware Inc. - $5.61

7A-7



Alliance
Professional Water and Wastewater Operations

Martin County Water District
6) Meter Maintenance

a. Consolidated Pipe & Supply - $121.90

7) Street Bisulfite
a. CITGO Water - $163.97

8) Sodium Hydroxide
a. $0.00

9) Lime/Caustic Soda
a. $0.00

10) Polymer
a. $0.00

11) Alum
a. Brenntag Mid-South, Inc. - $4,488.00
b.

12) Chlorine
a. CITGO Water - $941.67
b. CITGO Water - $491.82
c. CITGO Water - $1,420.04

13) Permanganate
a. Brenntag Mid-South, Inc. - $550.14

14) Fluoride
a. $0.00

15) Chemicals Other -Water
a. CITGO Water - $1,294.89
b. CITGO Water - $890.40
c. CITGO Water - $1,520.60
d. CITGO Water - $1,526.18

7A-8



PUBLIC SERVICE COMMISSION
Monthly Water Loss Report

Water Utility: Martin County Water District

Year:For the Month of: 2021September

WATER PRODUCED AND PURCHASED1
48,545Water Produced

Water Purchased
2
3

TOTAL PRODUCED AND PURCHASED 48,5454
5

WATER SALES6
12,662Residential

Commercial
Industrial
Bulk Loading Stations
Wholesale
Public Authorities
Other Sales (explain)

7
4,6068

9
10
11
12
13

17,268TOTAL WATER SALES14
15

OTHER WATER USED16
879Utility and/or Water Treatment Plant

Wastewater Plant
System Flushing
Fire Department